
IØJXX di Donzello Rosanna 

Via della Fattoria di Torrenova 36 - 00133 Roma - Italy 
( +39 (0) 6 - 27858223 

VAT number: IT09527381009 
www.i0jxx.com - info@i0jxx.com 

7JXX6 Yagi 
Item  Q.ty Item  Q.ty 

Stainless steel nut M3  28 Stainless steel bolt M4x35  8 

Lock washer 4 mm Ø  26 Stainless steel bolt M4x40  6 

Stainless steel nut M4  24 Stainless steel bolt M4x45  4 

Lock washer 6 mm Ø  12 Stainless steel bolt M4x50  1 

Flat washer 6 mm Ø  12 Stainless steel Eyenut M4  2 

Stainless steel nut M6  12 Plate PIA35JXX With U_Bolt M6 1 

Lock washer 8 mm Ø  4 Stainless steel bolt M4x16  7 

Flat washer 8 mm Ø  4 Stainless steel parker screw 2.9x9.5  12 

Stainless steel nut M8  4 Stainless steel Turnbuckle  4 

Section boom A 25 mm Ø 145 cm. 1 Plate PIA40JXX With U_Bolt M8 & M6 1 

Section boom A - B 30 mm Ø 145 cm. 1 Semi-element Ø 12 mm 115 cm. 6 

Section boom B - C 35 mm Ø 145 cm. 1 Semi-element Ø 12 mm DIPOLE 74 cm. 2 

Section boom C - D 40 mm Ø 145 cm. 1 Semi-element Ø 10 mm  14 

Section boom D - E 35 mm Ø 145 cm. 1 Dipole Hairpin and balun ISO25D_12  1 

Section boom E - F 30 mm Ø 145 cm. 1 Insulator ISO25_12  3 

Section boom F 25 mm Ø 118 cm. 1 Insulator ISO30_12  2 

Support pipe with eyenut 35 mm Ø 1 Insulator ISO40_12  1 

Mastrant rope front 430 cm. 2 Inbuss key 3 mm  1 

Lock washer 3 mm Ø  28 Stainless steel bolt M3x16  28 

Mastrant rope back 320 cm. 2 Hairpin 230 mm. 1 

IØJXX may vary them without any warning 
Made in Italy 

www.iØjxx.com  



IØJXX may vary them without any warning 
Made in Italy 

www.iØjxx.com  

ASSEMBLY INSTRUCTIONS 

ISO25 12 

Nut M4 

Nut M4 

M4 x  35 

M4 x  16 

ISO40 12 M4 x  50 

Nut M4 

Nut M4 

M4 x  16 

Iniziare inserendo gli isolatori come riportato nelle figure, fissare con le viti rondelle e dadi 

Start by inserting the insulators as shown in the figures, fix with screws washers and nuts 

M4 x  8 



IØJXX may vary them without any warning 
Made in Italy 

www.iØjxx.com  

Assemblare il boom rispettando le lettere incise e bloccare con viti, rondelle e dadi e nei punti A ed F montare il golfare per il tirante in 
corda 

Assemble the boom respecting the engraved letters and lock with screws, washers and nuts and at points A and F mount the eyenut for 
the rope rod 

Nut M4 

M4 x  45 

M4 x  45 

Nut M4 

Nut M4 

Nut M4 

M4 x  35 M4 x  35 

Eyenut M4 

Eyenut M4 
ISO25 12 



IØJXX may vary them without any warning 
Made in Italy 

www.iØjxx.com  

Nut M8 

Nut M8 

Nut M6 

Nut M6 

M3 x  16 

Nut M3 

U Bolt  M8 

U Bolt  M6 

U Bolt  M6 U Bolt  M6 

1 

2 

3 

4 

5 

7 

1 

2 

3 

4 
5 

7 

810 mm 
10 mm Ø 

810 mm 
10 mm Ø 

799 mm 
10 mm Ø 

799 mm 
10 mm Ø 

812 mm 
10 mm Ø 

812 mm 
10 mm Ø 

838 mm 
10 mm Ø 

838 mm 
10 mm Ø 

829 mm 
10 mm Ø 

829 mm 
10 mm Ø 

561 mm 
10 mm Ø 

561 mm 
10 mm Ø 

948 mm 
10 mm Ø 

948 mm 
10 mm Ø 

115 cm 
12 mm Ø 

115 cm 
12 mm Ø 

115 cm 
12 mm Ø 

115 cm 
12 mm Ø 

115 cm 
12 mm Ø 

115 cm 
12 mm Ø 

74 cm 
12 mm Ø 

74 cm 
12 mm Ø 


